
VR2500
2500  psi  @ 2.2  gpm

Part  Number ............................................ Description

Pump  Information : A01702 .......................... DeVilbiss  Pump  Kit,  Radial

Engine  Information:         123KI20I34E I .............................Engine,  B&S  6.5  HP
16255 ............................................Oil,  Engine  (20oz )

Frame  Information : D30489 ............................................................Frame
D22268 ............................Recessed  Rubber  Isolator
D30485 ..................................................Handle  Assy
A00743 ...........................................................Tire,  8”
D30482 ..................................................Engine Base
D30484 .....................................Pump Shroud,  lower
D30480 ....................................Pump Shroud,  upper
D30486 ...............................................................Axle
A00467 ....................................Wheel  Bracket  (qty 2)
D30483 ...........................................Accessory  Panel
A01324 ................................Hose  Connection  Panel

Ha rdware Information :

Wheel  Bracket  to Base : D28397 ...................................Screw, 1/4-20  x 1"  (2)

Hose  Connection  Pane l
to shroud: A02963 ................................Screw, 1/4-14  x 3/4"  (2)

Wheel  to Axle :
W137 .........................................................Pal  Nut (2)

Foot : D28397 ....................................Screw, 1/4-20  x 1"(1 )

Engine  to Frame : D27956 ............................Screw, 3/8-16  x 1-1/4"  (3)

Engine  to Pump : D27152 ..............................Screw, 5/16-24  x 3/4"  (4)

Engine  Base  to Frame : D28397 ...................................Screw, 1/4-20  x 1"  (4)
Handle  to Frame :

D30492 .............................................Snap Button  (2)

Engine  Base  to 
Upper  Sh roud A02962 .............................Push  Fastener, 1/4 dia (3)

Lower  Sh roud to 
Upper  Sh roud: A01519 ....................Screw, 1/4-10  x 3/4 Plastite  (2)

Accessory  Pane l
to Handle : + A01520 .................Screw, 1/4-10  x 1.250  Plastite  (2)

Accessory  Information : D28094 .......................Hi  Pressure Hose,  1/4”  x 25ft
A02559 ............................................. Wand/Mult-Reg
D27858 ...................................... Trigger Gun,  22 mm

+ ARDETHOSE-FIL6 .......................... Chemical  Hose
+ NCT001 ................................................Cleaning Tool
+ 16797 ...................................................Allen  Wrenc h

Manual  Information : + D30494 ............Manual,  Operators-English/Spanish
+ 15985 ................................................Manual,  Engine

+ Included  in Bagged  Part s
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RMW3400............................AR North America Pump

https://www.allpartsinc.com/pump-oil-free-radial-a01702.html
https://www.allpartsinc.com/ar-pump-3400-rpm-rmw3400.html



